
  

  

 

 

 

Tamil Nadu Sustainable Urban Development Project 
(TNSUDP) 

 

Environmental Impact Assessment and Social Impact Assessment 

for supply of TTRO water for Industries, Power plants and 

institutions located in Manali - Minjur Corridor, Manali-Ennore 

Corridor in North Chennai by Chennai Metropolitan Water Supply 

and Sewerage Board 

 

 

Prepared by     April 2016 

 

 



  

TABLE OF CONTENTS 
S.NO TITLE PAGE NO 
 EXECUTIVE SUMMARY i-xvii 
1.0 INTRODUCTION 1-7 

 1.1 PREAMBLE 1 
 1.1.1 EXPANSION OF CITY LIMIT 1 

 1.1.2 STATUS OF IMPLEMENTING WATER SUPPLY SCHEMES IN 
THE EXPANDED CITY LIMIT 

2 

 1.1.3 SOURCE OF WATER SUPPLY 2 
 1.1.4 SEWERAGE SYSTEM OF CHENNAI 2 
 1.2 NEED FOR THE PROJECT 3 
[...]
features of Rapid sand filtration include use of high filtration rates and coarser but more 

uniform filter media to utilize greater depths of filter media to trap influent solids 

without excessive head loss and backwashing of filter bed by reversing the flow 

direction to clean the entire depth of filter.  

The filtered water will be taken to the Ultra filtration feed sump. The backwash water 

will be taken to the Disposal blending tank for final disposal. The Rapid sand filtration 

system shall work at a minimum recovery of 98%. 

D. Ultra-Filtration System 

The Rapid gravity  Filtration outlet under pressure is routed to Ultra Filtration system. 

The Ultra Filtration system shall be either dead end or cross flow arrangement meeting 

minimum recovery guarantees as specified in tender documents. The UF treated water 

is Stored in a UF Permeate storage tank to provide hold up and store water required 

during UF back flush and chemical enhanced backwash steps. 

The UF system shall also have Chemical Enhanced Backwash provision along with the 

normal back-flushing arrangement for cleaning of the UF membranes. The UF system 

shall be designed to have a minimum net permeate recovery of 88%. The Backwash / 

Back-flush  effluent  from  the  UF  system  shall  be  routed  and  collected  in the  

Disposal Blending tank for mixing with other waste water streams of TTRO plant and 

further disposal outside battery limit. Dedicated UF Backwash pumps are provided to 

Backwash UF membranes during normal back flush steps and during Chemical 

Enhanced Backwash steps. Air scouring arrangement shall be provided for UF system, if 

required to meet the guarantees from UF system. The TTRO Plant contractor shall 

additionally provide Air blowers for UF Air scouring and any other TTRO Plant internal 

requirement as per recommendation by the UF system supplier. 

The design of UF system shall ensure that the downstream units are not starved of the 

required quantity of water so as to ensure net treated water production capacity from 

the TTRO Plant. 

A part of the outlet water from UF system shall also be routed directly to the Treated 

Water Storage tank for blending with RO permeate. This is carried out to meet the 

   33 



                                                                                                            PROJECT DESCRIPTION   

desired TDS levels in treated water to be sent for distribution. The UF permeate Feed 

Tank shall receive the UF outlet water. 

E. Reverse Osmosis 

The UF outlet water from UF permeate tank is then pumped to cartridge filters through 

Cartridge Filter Feed pumps. Dedicated RO high pressure Feed pump is provided for 

each skid with VFD on the individual drive motor. Individual RO skids, fed with high 

pressure feed water, produce a permeate water stream of very low Dissolved solids and 

a reject water stream of high Dissolved solids content. The Reject stream shall be 

throttled in such a way to provide sufficient pressure to permeate stream for routing it 

to Degasser tower, which is kept at an elevation above the Treated Water Storage Tank. 

Necessary piping and valve arrangements shall be provided to route a part of permeate 

stream to Suck Back tank in order to avoid keeping the membranes in dry conditions 

during standby operation of RO skids as well as during plant shutdown. 

RO Membrane Cleaning 

Cleaning of RO membrane is required periodically to maintain performance. A reject of 

quantity 1.5 MLD will be generated while cleaning RO units.  After cleaning, rejects will 

be blended with secondary treated water and disposed to Buckingham Canal. 

If treatment is needed before discharge of cleaning agents into Buckingham canal in the 

later stage, alternative arrangements shall be made to ensure that the discharge of 

cleaning agents stay within the discharge standards prescribed by CPCB. 

F. Transfer of Treated Water  

The Treated Water from Degasser is collected in Treated Water storage tank along with 

RO by-pass stream taken from UF permeate tank inlet header. This treated water 

stream is further transferred to the pipeline network for routing it to various industrial 

parks through Treated Water transfer pumps. 

G. Disinfection System 

Ozonation System 

Ozonation process is adopted for disinfecting the RO outlet.  

   34 



                                                                                                            PROJECT DESCRIPTION   

It is a technology that has been in continual commercial use for over 100 years and has 

distinct properties that allow disinfection of even heavily compromised water streams. 

Ozone is an unstable molecule which readily gives up one atom of oxygen providing a 

powerful oxidizing agent which is toxic to most waterborne organisms. It is a very 

strong, broad spectrum disinfectant .It is an effective method to inactivate harmful 

protozoa that form cysts. It also works well against almost all other pathogens. Ozone is 

made by passing oxygen through ultraviolet light or a "cold" electrical discharge. To use 

ozone as a disinfectant, it must be created on-site and added to the water by bubble 

contact. This is used to breakdown the pollutant in the waste water. 

Advantages of Ozonation  

i. Kills bacteria effectively. 

ii. Oxidizes substances such as iron and sulphur so that they can be filtered out of 

the solution. 

iii. There are no nasty odours or residues produced from the treatment. 

iv. Ozone converts back into oxygen quickly, and leaves no trace once it has been 
used. 

H. Storage & pumping  

It is proposed to provide the storage requirements for 60 MLD capacity treatment plant 

in the Phase- I [45 MLD) so that the same shall be utilized without any modification in 

Phase-2 (additional 15 MLD). The proposed storage and their hold-ups during various 

phases will be as follows: 

Table 2.5 - Total Capacity / Liquid Hold up (m3) 

Tank 
Material of 
construction 

No of tanks 
Total hold 
up hours 

Total 
capacity/ 
liquid hold 
up(m3) 

Feed storage / 
equalization 

RCC 
1 (Twin 
compartment) 

1.35 4000/3600 

   35 



                                                                                                            PROJECT DESCRIPTION   

 
I. Treated water conveying main 

It is proposed to construct a collection sump with pump-sets suitable for conveying the 

45 MLD of TTRO water to industries initially and 60 MLD of TTRO water latter during 

2030. A 800 mm dia DI pipeline for conveying main shall be provided for a length of 

19km, 600 mm dia DI pipeline for a length of 7 KM and 300 mm dia DI conveying main 

for a length of 2.5Km for distributing the TTRO water to Industries in North Chennai. 

Accessibility for the proposed conveying main will be through existing roads belonging 

to PWD and Highways. 

J. Disposal for Reject/ Backwash Stream 

The waste water stream generated within the TTRO plant, such as Rapid gravity 

Filtration backwash, UF back flush/ Chemical Enhanced Backwash, RO reject stream 

and other overflows, drains etc are blended in a Disposal Blending tank and further 

transferred outside the TTRO Plant battery limit through Disposal Pumps. The 

discharge of rejects from TTRO plant through the existing channel intended for carrying 

the treated sewage from existing STP into CRZ-II zone of Buckingham canal. Obtaining 

of CRZ-II clearance is in the process. 

 
K) Chemicals Usage: Chemical dosing shall be suitably located on first floor of the 

chemical house, whereas provision for chemicals storage shall be made on the ground 

floor. Bulk liquid chemicals such as conc. Hydrochloric acid ,Sodium Chlorite &caustic 

lye shall be stored  outside chemical house in a dyked area. Transfer of these chemicals 

shall be done by their respective unloading pumps and transfer pumps.  

1) Conc HCl(33%) :   Conc HCl is used for generation of Chlorine Dioxide. Also used 

for chemical enhance back wash. 

2) Sodium Chlorite(NaClO2): Sodium Chlorite is used for generation of Chlorine 

Dioxide. 

 

Intermediate storage 
/ UF permeate tank 

CS 1 1.34 3092/2750 

Treated sewage 
water storage 

RCC 
1 (Twin 
compartment) 

5.34 11900/10200 

   36 



                                                                                                            PROJECT DESCRIPTION   

3) Chlorine Dioxide: ClO2 is a strong oxidizing agent, more effective than chlorine. 

ClO2 is  generated on site and is dosed at the inlet sump of equalization tank to 

eliminate micro biological growth. Chlorine dioxide generators use sodium chlorite 

and Hydrochloric acid, to produce Chlorine Dioxide, which negates the 

involvement of handling hazardous chlorine gas . 

5NaClO2+4HCl  = 4CLO2+.5NaCl+2H2O 

 ClO2 generator equipment room  and ClO2 generation and dosing monitoring room 

would be provided. 

4) Ferric chloride. Used for coagulation purpose .However, this may not be required 

,since the feed water is taken from the maturation pond having 72 hrs retention 

time. Being a DBO contract the bidder would decide on this. 

5) Anti scalant: Used for removal of scaling in RO membrane. 

6) Caustic lye(NaOH)40-50% wt: Used for Chemical enhance backwash  

7) Sodium by-sulfite:  Used before feeding to RO for de- chlorination purpose. 

L) Analysis of Alternative Technology  

 Technical Alternatives are analyzed during the Plant Design are as follows: 

i) Distillation  

ii) Conventional Filters 

iii) Disinfection 

i) Distillation:  It is the process used for water purification where water will be 

heated and pure water molecules will be separated. Distillation is commonly 

used in developing countries to minimize water borne diseases are common. It 

helps to remove mercury, lead and arsenic, but it does not remove chlorine or its 

byproducts. Distillation uses lot of heat energy and it is expensive. Reverse 

osmosis removes chlorine and its by-products. It claims to filter more 

contaminants than distillation and also it purifies water faster than filtration. 

Hence reverse osmosis is preferred.  

ii) Filtration: Rapid sand filters provide rapid and efficient removal of relatively 

large suspended solids. It required low are when compared to slow sand filters. 

As rapid sand filtration removes only large particles, ultra filtration is required. 

Ultra Filtration helps to remove large quantities of micro particles and make the 

water safe. No periodic maintenance is required for ultra filtration.  

   37 



                                                                                                            PROJECT DESCRIPTION   

iii) Disinfection: The project is designed with Ozone disinfection system as it 

oxidizes substances such as iron and sulphur compared to other disinfectants. 

Ozone is effective over a wide pH range and rapidly reacts with bacteria, viruses, 

and protozoans and has stronger germicidal properties than chlorination. 

Ozonation has a very strong oxidizing power with a short reaction time. Ozone 

leaves no residual and it saves money by eliminating on-going chemical cost. 

Ozone is effective on wastewater with TDS and TSS levels that may not be 

acceptable with UV disinfection. Therefore, filtration will not be necessary for 

ozone use in many wastewater applications. Thus Ozonation is preferred.  

OZONATION ULTRA VIOLET RADIATION 

Ozone kills microorganisms UV inactivates microorganisms 

Ozone is a powerful oxidizer UV is not an oxidizer 

Ozone oxidizes the organics and 

inorganics that create chloramines, 

eliminating their production 

UV breaks down chloramines that 

have been previously created 

Ozone cells require no replacement; 

require annual periodic cleaning; no 

hazardous components 

Mercury vapor lamps are replaced at 

3-12 months; disposal procedures 

must be considered as lamp gases are 

considered hazardous waste 

 

The contractor shall strictly adhere to the specifications for designing of various 

treatment units and refer process flow sheet given by CMWSSB during erection and 

commissioning. 

2. 12 LEGAL, POLICY & ADMINISTRATIVE FRAME WORK  

This section reviews the policies, regulations and administrative framework within 

which the project is to be implemented. The review includes the Environmental and 

Social framework of TNUIFSL, operational policies / directions of the World Bank and 

sector-specific environmental policies and regulations of the Govt. of India and Govt. of 

Tamilnadu. 

 

 

   38 



                                                                                                            PROJECT DESCRIPTION   

a) The Water (Prevention and control of pollution) Act, 1974 

These laws seek to control pollution of water and enhance the quality of water. Under 

this law, it is mandatory to obtain Consent to Establishment for TTRO plant and the 

effluent to be treated to meet the discharge standards of inland surface water and 

discharged as per the standards stipulated by TNPCB before discharge into the Canal or 

on land for irrigation and pay consent fees as stipulated for local bodies viz., Town 

Panchayat, Municipality, Corporation which are causing water pollution. 

b) The Air (Prevention and control of pollution) Act, 1981 amended in 1987 

This Act provides prevention, control and abatement of air pollution. With a framework 

similar to the Water Act, the Air Act gave the central and State Board’s authority to issue 

consents to industries operating within the designated air pollution control areas. The 

State also prescribes emission standards for stationary and mobile sources. 

c) The Environment Protection Act 1986, & Notifications 

In order to create national environmental legislation, the EPA articulates a policy for 

environmental protection covering air, water and land and provide a framework for 

Central Government to coordinate between Central and State Authorities established 

under various laws, including the Water Act and Air Act. Under this umbrella Act, the 

Central Government must set National Ambient and Emissions Standards, establish 

procedures for managing hazardous substances, regulate industrial sites, investigate 

and research pollution issues and establish laboratories and collect and disseminate 

information. 

 
Among other relevant legislation, the Public Liability Insurance Act (PLIA) of 1991 

mandates that business owners operating with hazardous substances take out 

insurance policies covering potential liability from an accident and establish 

Environmental Relief Funds to deal with accidents involving hazardous substances. The 

National Environmental Appellate Authority Act of 1997 requires the Central 

Government to establish an authority to hear appeals on area restrictions where 

operations will not be carried out or will be carried out with certain safeguard 

measures.  

   39 



                                                                                                            PROJECT DESCRIPTION   

d) National Archaeological sites prevention Acts 

The Ancient Monuments and Archaeological Sites and Remains Act, 1958 In order to 

bring the legislation on par with constitutional provisions and providing better and 

effective preservation to the archaeological wealth of the country, The Ancient 

Monuments and Archaeological Sites and Remains Act 1958 (No 24 of 1958) was 

enacted on 28th August 1958. This Act provides for preservation of ancient and 

historical monuments and archaeological sites and remains of national importance, for 

regulation of archaeological excavations and for protection of sculptures, carvings and 

other like objects. Subsequently, the Ancient Monuments and Archaeological Sites and 

Remains Rules 1959 were framed. The Act along with Rules came into force with effect 

from 15 October 1959. This Act repealed The Ancient and Historical Monuments and 